ELECTROLUX/DITO SAMA TRS MODEL 603357

653008
653101
653102
653103
653106
653108
653110
653111
653112
653113
653115
653122
653123
653126
653153
653154
653162
653163
653164
653167
653170
653180
653185
653214
653283
653289

C1
C2
C3
C6
C8
C10
Ci1C
caC
C3C
C5C
C2W
C3w
Cew
AS3
AS4
J2
J3
J4
J7

TT11
Cl4
AS2
WT
VSB

TRS DISC SELECTION CHART

GRATING DISC FOR KNODELN AND BREAD
SLICING DISC WITH STRAIGHT BLADES 1 MM
SLICING DISC WITH STRAIGHT BLADES 2 MM
SLICING DISC WITH STRAIGHT BLADES 3 MM
SLICING DISC WITH STRAIGHT BLADES 6 MM
SLICING DISC WITH STRAIGHT BLADES 8 MM
SLICING DISC WITH STRAIGHT BLADES 10 MM
DISC WITH CURVED BLADES 1 MM

DISC WITH CURVED BLADES 2 MM

DISC WITH CURVED BLADES 3 MM

DISC WITH CURVED BLADES 5 MM

DISC WITH CORRUGATED BLADES 2 MM

DISC WITH CORRUGATED BLADES 3 MM

DISC WITH CORRUGATED BLADES 6 MM
SHREDDING DISC 3X3 MM

SHREDDING DISC 4X4 MM

GRATING DISC 2 MM

GRATING DISC 3 MM

GRATING DISC 4 MM

GRATING DISC 7 MM

GRATING DISC FOR PARMESAN AND BREAD
TABLE+SHELF+GN 1/1 POLYCARBONATE TRAY
SLICING DISC WITH STRAIGHT BLADES 14 MM
SHREDDING DISC 2X2 MM

S/S WORK TABLE+FOLDING SHELVES+DISK RACK
SLICING BLADES VARIABLE DEPTH 1MM-7MM




653498 J9 GRATING DISC 9 MM

653511 Ci10C DISC WITH CURVED BLADES 10 MM

653565 C10M SLICING DISC FOR MOZZARELLA 10 MM
653566 MTOST DICING GRID 5 MM FOR VEGETABLE SLICER
653567 MTO8T DICING GRID 8 MM FOR VEGETABLE SLICER
653568 MT10T DICING GRID 10 MM FOR VEGETABLE SLICER
653569 MT12T DICING GRID 12 MM FOR VEGETABLE SLICER
653570 MT20T DICING GRID 20 MM FOR VEGETABLE SLICER

653571 FTO06 GRID FOR CHIPS 6MM FOR VEGETABLE SLICER
653572 FTO8 GRID FOR CHIPS 8MM FOR VEGETABLE SLICER
653573 FT10 GRID FOR CHIPS 10MM FOR VEGETABLE SLICER

653708 SCEQ DISCS(C2C,C5C,J2,J3,C10,MT10T,C14,MT20T)
653709 SCREQ SET DISCS (C2C,C5C,J2,AS4,C10,MT10T)
653710 SCREQ2 SET DISCS(C2C,C5C,J2,AS3,C10,MT10T,FT10)

Universal vegetable slicer for more than 70 different types of cuts. All
parts in contact with food are in stainless steel. Parts can be removed
without tools and placed in a dishwasher for fast cleaning. Angled base
(20°) facilitates loading and unloading operations. Long vegetable
hopper (60mm diameter). Large round hopper (215cm?) in stainless
steel. Asynchronous industrial motor for heavy duty and longer life.
High discharge zone (up to 20cm) for GN containers. 1 speed (360rpm)
and pulse control for precise slicing. Automatic start/stop function will
stop the machine when the lever hopper is lifted and will restart
automatically when lowered. Waterproof control panel for complete
protection against strong jets of water.




Nomenclature Trémie / Hopper Parts list/ Stiickliste Trichter / Nomenclatura

Tramoggia / Nomenclatura Tolva / Specifikation matarror

Rep|Qté¢| Code

ltem Qty| Part N° Désignation Description Bezeichnung

Pos Teile-Nr

45 | 8 | 0U0BB6 |Vis TRL M5x12 (jeu x 10) M5x12 TRL screw (set x 10) Flache Halbrundschraube M5x12 (10-er Satz)
46 | 1 |voir S10 |Sabot Shoe Klotz

47 | 1 |0D6737 |Trémie U TR standard U TR standard hopper Standardtrichter U TR

48 | 1 |voir S11 |Poignée de verrouillage Locking handle Verriegelungsgriff

49 | 2 | 0D5334 |Aimant 8 x 5 NEODYMIUM 8 x 5 NEODYMIUM magnet Magnet 8 x 5 NEODYMIUM
50 | 1 | 0D5554 |Ejecteur standard Standard ejector Standard-Auswurfscheibe

51| 1 |voir S12 |Chambre de coupe Cutting chamber Schneidkammer

52 | 1 |voir S13 | Charniére de trémie Hopper hinge Trichterscharnier

53 | 1 |voir S14 |Charniere de fouloir Ram hinge Druckhebelscharnier

54 | 1 |voir S16 |Fouloir Ram Druckhebel

55 | 1 |0D5559 |Pilon Pusher StoBel

S10[ 1 | 0D5560 |Sabot équipé Shoe assembly Klotz ausgestattet

S11| 1 | 0D5561 |Poignée de verrouillage équipée Locking handle assembly Verriegelungsgriff ausgestattet
S12| 1| 0D5562 | Chambre de coupe équipée Cutting chamber assembly Schneidkammer ausgestattet
S13| 1 |0D5563 | Charniere de trémie équipée Hopper hinge assembly Trichterscharnier ausgestattet
S14| 1 | 0D5564 |Charniére de fouloir équipée Ram hinge assembly Druckhebelscharnier ausgestattet
S15| 1 | 0D5999 | Trémie complete Complete hopper Trichter komplett

S16| 1 | 0D6556 |Fouloir équipé Complete ram Druckhebel ausgestattet

S17| 1 |0D6738 |Trémie équipée Hopper assembly Trichter ausgestattet

N° Cod

N. Cddigo Designazione Descripcion Beskrivning

Ref [Kvan]  Kod

45 | 8 | 0U0BG6 |Vite TRL M5x12 (set x 10) Tornillo TRL M5x12 (juego x 10) Skruv TRL M5x12 (sats x 10)
46 | 1 |voir S10 |Zoccolo Zapata Stodfot

47 | 1| 0D6737 |Tramoggia U TR standard Tolva U TR estandar Matarrér U TR standard

48 | 1 | voir S11 |Impugnatura di bloccaggio Asa de bloqueo Lassparr

49 | 2 | 0D5334 [Magnete 8 x 5 NEODYMIUM Iméan 8 x 5 NEODYMIUM Magnet 8 x 5 NEODYMIUM
50 | 1 | 0D5554 |Espulsore standard Eyector estandar Ejektor standard

51 | 1 | voir S12 |Camera di taglio Céamara de corte Skarhus

52 | 1 |voir S13 |Cerniera della tramoggia Bisagra de tolva Matarrérets gangjarn

53 | 1 | voir S14 |Cerniera del pressatore Bisagra de pison Matarens géangjarn

54 | 1 |voir S16 |Pressatore Pison Matare

55 | 1 |0D5559 |Pestello Majador Stot

S10| 1 | 0D5560 |Zoccolo in dotazione Zapata equipada Utrustad stodfot

S11| 1| 0D5561 |Impugnatura di bloccaggio in dotazione| Asa de bloqueo equipada Utrustad lassparr

S12| 1 | 0D5562 |Camera ditaglio in dotazione Cémara de corte equipada Utrustat skarhus

S13| 1| 0D5563 |Cerniera della tramoggia in dotazione | Bisagra de tolva equipada Utrustat gangjarn for matarrér
S14| 1| 0D5564 |Cerniera del pressatore in dotazione | Bisagra de pisén equipada Utrustat gangjarn fér matare
S15| 1 | 0D5999 |Tramoggia completa Tolva completa Komplett matarror

S16| 1 | 0D6556 |Pressatore in dotazione Pison equipado Utrustad Matare

S17| 1 | 0D6738 |Tramoggia in dotazione Tolva equipada Utrustat matarror
TR2S FR 06 08




Vue éclatée Trémie / Hopper exploded view / Explosionszeichnung Trichter
/ Esploso Tramoggia pestello / Despiece Tolva / Sprangskiss Matarror

TR2S FR 06 08



Nomenclature Corps / Body Parts list / Stiickliste Korper / Nomenclatura

Corpo / Nomenclatura Cuerpo / Specifikation huvuddel

Rep|Qté| Code
ltem Qty| Part N° Désignation Description Bezeichnung
Pos, Teile-Nr
1 1 | 0D5412 | Manchon Sleeve Hulse
2 | 1 [0D2662 | Jointtorique 15,54x2,62 (jeu x 10) 15.54x2.62 O-ring (set x 10) 0O-Ring 15,54x2,62 (10-er Satz)
3 | 1 |0D5413 | Came Cam Nocke
4 | 4 |0D6754 | Vis M4x12 (jeu x 10) M4x12 screw (set x 10) Schraube M4x12 (10-er Satz)
5 | 2 |0D5414 | Vis PTWN 1412 K30/16 (jeu x 10) 1412 K30/16 PTWN screw (set x 10) | Schraube PTWN 1412 K30/16 (10-er Satz)
6 | 1 |0D6620 |Minirupteur a galet Wafer micro-switch Mikroschalter mit Rolle
7 | 1 [0D5415 | Support micro rupteur Micro-switch support Halterung Mikroschalter
8 | 1 |0KJOO1 | Goupille GO6 5x24 (jeu x 10) G06 5x24 pin (set x 10) Stift GO6 5x24 (10-er Satz)
9 | 1 | voirS3 |Arbre TR TR shaft Welle TR
10 | 1 |0D5419 | Déflecteur Deflector Abweiser
11| 4 |0U0237 | Vis TRL M6x20 (jeu x 10) M6x20 TRL screw (set x 10) Flache Halbrundschraube M6x2 (10-er Satz)
12 | 1 | OKI998 | Joint & lévres 28x40x7 (jeu x 5) 28x40x7 lip seal (set x 5) Simmering 28x40x7 (5-er Satz)
13 | 1 |OKQ395 |Roulement 6204 DDU 6204 DDU bearing Kugellager 6204 DDU
14 | 1 | voir S4 | Palier Bearing housing Lager
15 | 1 | 0D5596 | Entretoise 20x25x30 20x25x30 spacer Abstandshalter 20x25x30
16 | 1 | OKJOO7 | Roulement 6203 2RS 6203 2RS bearing Kugellager 6203 2RS
17 | 1 | 0D2093 | Poulie réceptrice Driven pulley Aufnehmende Scheibe
18 | 1 [OHDO008 | Clavette A 5x5x20 (jeu x 5) 5x5x20 A key (set x 5) Keil A 5x5x20 (5-er Satz)
19 | 1 | 0D5597 | Rondelle M10x22x2 (jeu x 10) M10x22x2 washer (set x 10) U-Scheibe M10x22x2 (10-er Satz)
20 | 1 |0U0651 | Ecrou frein M10 (jeu x 10) M10 lock washer (set x 10) Selbstsichernde Mutter M10 (10-er Satz)
21 | 1 |0D0520 | Rondelle dent 4 ACZN (jeu x 10) 4 ACZN tooth washer (set x 10) U-Scheibe 4-er Zahnung ACZN (10-er Satz)
22 | 1|0D3567 | Cosse laiton terre (jeu x 5) Brass earth cable terminal (set x 5) | Erdungsanschluss Bronze (5-er Satz)
23 | 1 | voir S5 | Broche Spindle Stift
24 | 1 |0D0396 | Goupille GO5 5x20 (jeu x 10) G05 5x20 pin (set x 10) Stift GO5 5x20 (10-er Satz)
25 | 1 |0KQ479 | Goupille GO13x16 (jeu x 10) GO01 3x16 pin (set x 10) Stift GO1 3x16 (10-er Satz)
26 | 1 |0D5427 |Bouton Button Taster
27 | 1 |0D5428 | Guide Guide Fuhrung
28 | 1 |0D5429 |Corps Body Geh&useoberteil
29 | 4 |0D5144 | Joint torique (jeux5) O-ring (set x 5) O-Ring (5-er Satz)
S1 | 1 |0D5430 |Manchon + guide équipé Sleeve + guide assembly Hulse + Fuhrung ausgestattet
S2 | 1 |0D5431 | Support microrupteur équipé Micro-switch support assembly Halterung Mikroschalter ausgestattet
S3 | 1 |0D5569 | Arbre TR équipé TR shaft assembly Welle TR ausgestattet
S4 | 1 | 0D5570 | Palier équipé Bearing housing assembly Lager ausgestattet
S5 | 1 |0D5432 | Broche équipée Spindle assembly Stift ausgestattet
N° Cod
N. Cédigo Designazione Descripcion Beskrivning
Ref [Kvanf| Kod
1 | 1 [0D5412 |Giunto Manguito Koppling
2 | 1 |0D2662 |Guarnizione torica 15,54x2,62 (set x 10) | Junta térica 15,54x2,62 (juego x 10) |O-ring 15,54x2,62 (sats x 10)
3 | 1 |0D5413 |Camma Leva Kam
4 | 4 |0D6754 |Vite M4x12 (Set x 10) Tornillo M4x12 (juego x10) Skruv M4x12 (sats x 10)
5 | 2 |0D5414 |Vite PTWN 1412 K30/16 (set x 10) Tornillo PTWN 1412 K30/16 (juego x 10) [Skruv PTWN 1412 K30/16 (sats x 10)
6 | 1 |0D6620 [Microinterruttore a rotella Microinterruptor de rodillo Minikontaktor med brytkontakt, rulle
7 | 1 |0D5415 |Supporto microinterruttore Soporte microinterruptor Stéd mikrokontaktor med brytkontakt
8 | 1 |OKJOO1 |Spina GO6 5x24 (set x 10) Pasador GO6 5x24 (juego x 10) Stift GO6 5x24 (sats x 10)
9 | 1 | voirS3 |Albero TR Arbol TR Axel TR
10 | 1 |0D5419 |Deflettore Deflector Deflektor
11 | 4 |0U0237 |Vite TRL M6x20 (set x 10) Tornillo TRL M6x20 (juego x 10) Skruv TRL M6x20(sats x 10)
12 | 1 | OKI998 |Guarnizione a labbro 28x40x7 (set x 5) |Junta de labios 28x40x7 (juego x 5) | Skarfog 28x40x7 (sats x 5)
13 | 1 |0KQ395 |Cuscinetto 6204 DDU Cojinete 6204 DDU Rullager 6204 DDU
14 | 1 | voir S4 |Cuscinetto Cojinete Lager
15 | 1 |0D5596 |Distanziatore 20x25x30 Distanciador 20x25x30 Distansstycke 20x25x30
16 | 1 |0KJ0OO7 |Cuscinetto 6203 2RS Cojinete 6203 2RS Rullager 6203 2RS
17 | 1 |0D2093 |Puleggia diricezione Polea receptora Upptagningsrulle
18 | 1 |OHDQO8 |Chiavetta A 5x5x20 (set x 5) Chaveta A 5x5x20 (juego x 5) Kil A 5x5x20 (sats x 5)
19 | 1 |0D5597 |Rondella M10x22x2 (set x 10) Arandela M10x22x2 (juego x 10) Bricka M10x22x2 (sats x 10)
20 | 1 |0U0B51 |Dado freno M10 (set x 10) Tuerca con freno M10 (juego x 10) Lasmutter M10 (sats x 10)
21 | 1 |0D0520 |Rondella dentata 4 ACZN (set x 10) | Arandela dentada de 4 ACZN (juego x 10) | Tandad l&sbricka 4 ACZN (sats x 10)
22 | 1 |0D3567 |Capocorda ottone terra (set x 5) Terminal latén tierra (juego x 5) Kabelsko méssing, jord (sats x 5)
23 | 1 | voir S5 [Mandrino Pasador Spindel
24 | 1 |0D0396 |Spina GO5 5x20 (set x 10) Pasador G05 5x20 (juego x 10) Stift GO5 5x20 (sats x 10)
25 | 1 |0KQ479 [Spina GO1 3x16 (set x 10) Pasador GO1 3x16 (juego x 10) Stift GO1 3x16 (sats x 10)
26 | 1 |0D5427 |Pulsante Botén Knapp
27 | 1 |0D5428 |Guida Guia Riktare
28 | 1 |0D5429 |Corpo Cuerpo Huvuddel
29 | 4 |0D5144 |Guarnizione torica (set x 5) Junta térica (juego x 5) O-ring (sats x 5)
S1 | 1 |0D5430 |Giunto + guida in dotazione Manguito+ guia equipada Koppling + utrustad riktare
S2 | 1 |0D5431 |Supporto microinterruttore in dotazione | Soporte microinterruptor equipado  [Stéd utrustad minikontaktor med brytkontakt
S3 | 1 |0D5569 |Albero TR in dotazione Arbol TR equipado Utrustad TR-axel
S4 | 1 |0D5570 |Cuscinetto in dotazione Cojinete equipado Utrustat barlager
S5 | 1 |0D5432 |Manicotto in dotazione Pasador equipado Utrustad spindel
S6 | 1 |0D5433 |Corpo in dotazione Cuerpo equipado Utrustad huvuddel
TR2SFR 1108

c




Vue éclatée Corps / Body exploded view / Explosionszeichnung - Kérper /
Esploso Corpo / Despiece Cuerpo / Sprangskiss huvuddel

Y

TR2S FR 1108



Nomenclature Moteur / Motor Parts list / Stuickliste Motor / Nomenclatura

Motore / Nomenclatura Motor / Specifikation Motor

RepjQté| Code

ltem Qty| Part N° Désignation Description Bezeichnung

Pos. Teile-Nr

29 | 3 |0D6708 | Vis taptite M6x16 (jeu x 10) M6x16 Taptite screw (set x 10) Taptite Schraube M6x16 (10-er Satz)

30 | 4 |0D0594 | Vis TH M6x10 Inox (jeu x 10) ScrewTH M6x10 Stainless Steel Set X10 |Schraube TH6x10 Edelstahl (10-Er Satz)

31 | 1 [0D5598 | Support moteur équipé Motor support assembly Motorhalterung ausgestattet

32 | 1 | 33106 | Courroie poly V559 J6 559 J6 V-ribbed belt Riemen Poly V 559 J6

33 | 1 |0KQ336 | Poulie motrice 34,4 34.4 drive pulley Antreibende Scheibe 34,4

34 Rondelle + vis moteur Washer + motor screw U-Scheibe + Schraube Motor

S7 0D5782 |Mot.1V monophasé 230-240V 50Hz 0.37KW |Single phase mot. 1V 230-240V 50Hz 0.37KW [Wechselstr.mot.1V 230-240V 50Hz 0.37KW
0D5588 |Mot.1V monophasé 230-240V 50Hz 0.5KW |Single phase mot. 1V 230-240V 50Hz 0.5KW [Wechselstrmot.1V 230-240V 50Hz 0.5KW
0D5848 [Mot.1V monophasé 100-120V 50/60Hz 0.37KW  |Single phase mot.1V 100-120V 50/60Hz 0.37KW Wechselstrmot.1V 100-120V 50/60Hz 0.37KW
0D5849 [Mot. 1V monophasé 100-120V 50/60Hz 0.5KW | Single phase mot.1V 100-120V 50/60Hz 0.5KW |Wechselstr.mot. 1V 100-120V 50/60Hz 0.5KW
0D5850 |Mot.1V monophasé 100-120V 50/60Hz 0.75KW  |Single phase mot. 1V 100-120V 50/60Hz 0.75KW|Wechselstr.mot. 1V 100-120V 50/60Hz 0.75KW
0D5589 [Mot.1V triphasé 230-400 50Hz 0.5Kw Three phase mot.1V 230-400 50Hz 0.5Kw Drehstr.mot. 1V 230-400 50Hz 0.5Kw
0D5590 [Mot.2V triphasé 380-440 50/60Hz 0.5/0.75Kw | Three phase mot.2V 380-440 50/60Hz 0.5/0.75K Drehstr.mot. 2V 380-440 50/60Hz 0.5/0.75Kw
0D5851 [Mot.2V triphasé 208-240 50/60Hz 0.5/0.75Kw |Three phase mot.2V 208-240 50/60Hz 0.5/0.75Kw Drehstr.mot. 2V208-240 50/60Hz 0.5/0.75Kw
0D5591 |Mot.WV triphasé 230-400 50Hz 0.5Kw Three phase mot.VV 230-400 50/Hz 0.5Kw Drehstr.mot. VV230-400 50Hz 0.5Kw

N° Cod

N. Cadigo Designazione Descripcion Beskrivning

Ref [Kvan]  Kod

29 | 3 |0D6708 | Vite taptite M6x16 (set x 10) Tornillo taptite M6x16 (juego x10) Skruv M6x16 (sats x 10)

30 | 4 |0D0594 | Vite THEX10 Inox Set X10 Tornillo TH6x10 Acero Juego X 10 Skruv THEx10 Rostfri, Sats X10

31 | 1 |0D5598 |Supporto motore in dotazione Soporte motor equipado Stod utrustad motor

32 | 1| 33106 |Cinghia poly V 559 J6 Correa poli V 559 J6 Polymerbelagd drivrem V 559 J6

33 | 1 |0KQ336 |Puleggia motrice 34,4 Polea motriz 34,4 Kraftblock 34,4

34 Rondella + vite motore Arandela + tornillo motor Bricka + skruv motor

S7 0D5582 | Mot. monofase 1V 230-240V 50Hz 0.37K\W | Mot. monofésico 1V230-240V 50Hz 0.37KW | Mot. enfasig 1V 230-240V 50Hz 0.37KW
0D5588 | Mot. monofase 1V 230-240V 50Hz 0.5KW | Mot. monofasico 1V 230-240V 50Hz 0.5KW | Mot. enfasig 1V 230-240V 50Hz 0.5KW
0D5848 | Mot. monofase 1V100-120V 50/60Hz 0.37Kw | Mot. monofésico 1V100-120V 50/60Hz 0.37KW| Mot. enfasig 1V 100-120V 50/60Hz 0.37KW
0D5849 | Mot. monofase 1V100-120V 50/60Hz 0.5KW | Mot. monofésico 1V100-120V 50/60Hz 0.5KW | Mot. enfasig 1V 100-120V 50/60Hz 0.5KW
0D5850 | Mot. monofase 1V100-120V 50/60Hz 0.75KW | Mot. monofasico 1V100-120V50/60Hz 0.75KW | Mot. enfasig 1V 100-120V 50/60Hz 0.75KW
0D5589 | Mot. trifase 1V 230-400 50Hz 0.5Kw Mot. trifésico 1V 230-400 50Hz 0.5Kw Mot. trefasig 1V 230-400 50Hz 0.5Kw
0D5590 | Mot. trifase 2V 380-440 50/60Hz 0.5/0.75Kw/| Mot. trifésico 2V 380-440 50/60Hz 0.5/0.75Kw | Mot. trefasig 2V 380-440 50/60Hz 0.5/0.75Kw
0D5851 | Mot. trifase 2V 208-240 50/60Hz 0.5/0.75Kw/| Mot. trifésico 2V 208-240 50/60Hz 0.5/0.75Kw | Mot. trefasig 2V 208-240 50/60Hz 0.5/0.75Kw
0D5591 | Mot. trifase VV 230-400 50Hz 0.5Kw Mot. trifasico VV 230-400 50Hz 0.5Kw Mot. trefasig VV 230-400 50Hz 0.5Kw

TR2S FR 10 08



Vue éclatée Moteur / Motor exploded view / Explosionszeichnung Motor /
Esploso Motore / Despiece Motor / Sprangskiss Motor




Nomenclature Caisson/ Casing Parts list/ Stiickliste Gehause / Nomencla-
tura Cassone / Nomenclatura Carcasa / Specifikation Caisson

Rep.Qté¢ | Code

ltem Qty | Part N° Désignation Description Bezeichnung

Pos. Teile-Nr

35 |1 |0D5592 | Passe-fil 9x14x3 (jeu x 10) 9x14x3 grommet (set x 10) Drahtdurchfthrung 9x14x3 (10-er Satz)
1 |0D1014 | Passe-fil 9,5x13x3 (jeu x 10) 5x13x3 grommet (set x 10) Drahtdurchftihrung 9,5x13x3 (10-er Satz)

36 |4 |0D6754 | Vis M4x12 (jeu x 10) M4x12 screw (set x 10) Schraube M4x12 (10-er Satz)

37 |1 |0D5566 | Caisson Casing Gehause

38 |1 |voirS9 | Socle Base Sockel

39 |4 |0U0666 | Vis TRL M5x12 (jeu x 10) M5x12 TRL screw (set x 10) Flache Halbrundschraube M5x12 (10-er Satz)

40 |4 |0D1609 | Patin (jeu x 6) Pad (set x 6) Kufe (6-er Satz)

S8 |1 |0D5568 | Caisson TR équipé TR casing assembly Gehause TR ausgestattet

59 0D5567 | Socle équipé Base assembly Sockel ausgestattet

N° Cod

N. Codigo Designazione Descripcion Beskrivning

Ref Kvanf Kod

35 | 1 |0D5592 |Occhiello 9x14x3 (set x 10) Pasahilos 9x14x3 (juego x 10) Inféringsskydd 9x14x3 (sats x 10)
1 |0D1014 |Occhiello 9,5x13x3 (set x 10) Pasahilos 9,5x13x3 (juego x 10) Inféringsskydd 9,5x13x3 (sats x 10)

36 |4 |0D6754 |Vite M4x12 (set x 10) Tornillo M4x12 (juego x10) Skruv M4x12 (sats x 10)

37 |1 |0D5566 |Cassone Carcasa Behallare

38 |1 |voirS9 |Basamento Base Sockel

39 |4 |0U0666 |Vite TRL M5x12 (set x 10) Tornillo TRL M5x12 (juego x 10) Skruv TRL M5x12 (sats x 10)

40 |4 |0D1609 |Base (Set x 6) Patin (juego x 6) Stodfot (sats x 6)

S8 |1 |0D5568 |Cassone TR in dotazione Carcasa TR equipada Utrustad TR-behallare

S9 0D5567 |Basamento in dotazione Base equipada Sockel behéllare

TR2S FR 06 08




Vue éclatée Caisson / Casing exploded view / Explosionszeichnung Ge-
haduse/ Esploso Cassone / Despiece Carcasa / Sprangskiss Behallare __




Nomenclature Commande-Platine TR 1V mono / Parts list TR 1-sp. single
phase circuit board-Control / Stiickliste Steuerung-Platine TR 1 GS Wech-
selstrom / Nomenclatura Comando Piastra TR 1V mono / Specifikation

Kontroll-TR-Platin 1V mono

RepjQté| Code
Item|Qty | Part N° Désignation Description Bezeichnung
Pos. Teile-Nr
76 | 1 |0D7096 | Plaque tableau de bord TR 1vitesse |TR 1-speed control panel plate Platte Bedienfeld TR 1 Geschwindigkeit
77 | 1 |0D5515 | Support carte de commande Control card support Halterung Steuerkarte
78 | 1 |0D6245 | Carte commande P/M/A Power/On/Off control card Steuerkarte P/E/A
79 | 2 |0D2918 | Vis PT WN K30/8 (jeu x 10) WN K30/8 PT screw (set x 10) Schraube PT WN K30/8 (10-er Satz)
80 | 2 |0D5517 | Support sécurité Safety device support Halterung Sicherheit
81 | 5 |0D6754 | Vis M4x12 (jeu x 10) M4x12 screw (set x 10) Schraube M4x12 (10-er Satz)
82 | 1 |0D6626 | Détecteur de proximité Proximity detector Naherungsschalter
83 | 1 |0U0471 | Condensateur démarrage 90 mf 90 mf start capacitor Startkondensator 90 mf
84 | 3 |0D3429 | Vis tole M4x8 (jeu x 10) M4x8 tapping screw (set x 10) Blechschraube M4x8 (10-er Satz)
85 | 1 |0U0242 | Lyre Spring clip Federklammer
86 | 5 |0D2848 | Entretoise fixation c.i. (jeu x 6) Printed circuit fixing spacer (set x 6)  |Abstandshalter Befestigung Platine (6-r Satz)
87 | 1 |0D5602 | Support composant fixé sur support moteur | Component support fixed on motor support  [Halterung Bauteil auf Motorhalterung
88 | 1 |0D5135 | Barrette & bornes (jeu x 5) Terminal bar (set x 5) Klemmenreihe (5-er Satz)
93 | 1 |0U0403 | Condensateur permanent 10 mf 10 mf running capacitor Dauerkondensator 10 mf
94 | 1 |0D3590 | Ecrou HU M8 cranté (jeu x 10) M8 HU ring nut (set x 10) Sechskantmutter M8 mit Verzahnung (10er-Satz)
95 | 1 |0D3329 | Klixon 4CR2-692 230v 4CR2-692 230v Klixon device Klixon 4CR2-692 230V
96 | 1 |OKQ429 | Carte puissance 1 vitesse monophasé |1-speed single phase power card Leistungskarte 1 Geschwindigkeit Wechselstrom
97 | 1 |0D5545 | Cordon d'alimentation monophasé équipé |Single phase power supply lead assembly | Stromkabel Wechselstrom ausgestattet
98 | 1 |0D6040 | Collier CV8 (jeu x 10) CV8 tie (set x 10) Schelle CV8 (10-er Satz)
S22| 1 |0D5573 | Support carte commande complete  |Complete control card support Halterung Steuerkarte komplett
S23| 1 |0D5522 | Support PSA complet Complete PSA support Halterung PSA komplett
S25| 1 |0D5575 | Support carte puissance 1 v mono compl|Complete 1-sp single ph. power card support  |Halterung Leistungskarte 1 GS WS komplett
0D5489 | Support carte puissance 1v mono 115v |Complete 1-sp single ph.115V power card Halterung leistungsartee 1 GS 115v
complet suuport kompett.
0D5495 | Carte puissance 1V mono 115V 1 speed single phase power supply card Leistubgskarte 1 GS Wechselstrom
relais MA complet 115¢ complete MA relay 115v MA relay komplett
N° Cod L .
N Codigo Designazione Descripcion Beskrivning
Refl Kvant  Kod
76| 1| 0D7096 |Piastra pannello comandi TR 1velocita |Placa panel de mando TR 1 velocidad| Platta TR-kontrollpanel 1 hastighet
77| 1| 0D5515 |Supporto scheda di comando Soporte tarjeta de mando Stod drivkort
78| 1| 0D6245 |Scheda di comando P/M/A Tarjeta mando P/M/A Drivkort P/M/A
79| 2| 0D2918|Vite PT WN K30/8(set x 10) Tornillo PT WN K30/8 (juego x 10)  [Skruv PT WN K30/8 (sats x 10)
80| 2| 0D5517|Supporto sicurezza Soporte seguridad Stod sakerhet
81| 5| 0D6754 |Vite M4x12 (set x 10) Tornillo M4x12 (juego x10) Skruv Mdx12 (sats x 10)
82| 1| 0D6626 |Rilevatore di prossimita Detector de proximidad L&gesdetektor
83| 1| 0U0471|Condensatore di avviamento 90 mf  [Condensador arranque 90 mf Startkondensator 90 mf
84| 3| 0D3429|Vite lamiera M4x8 (set x 10) Tornillo chapa M4x8 (juego x 10) Géngpressande skruv M4x8 (sats x 10)
85| 1| 0U0242 |Lira Soporte lira Lyra _
86| 5| 0D2848|Distanziatore di fissaggio c.i. (set x6) |Distanciador fijacién c.i. (juego x 6) ~|Distansstycke montering tk. (sats x 6)
87 | 1| 0D5602 |Supporto component fissato sul supporto motore| Soporte componente fijado a soporte motor |KOmponentstod monterat pa motorstodet
88| 1| 0D5135|Ponticello per morsetti (set x 5) Puente placa de bornes (juego x 5) | Uttagsplint (sats x 5)
93| 1| 0UD403 |Condensatore permanente 10 mf Condensador permanente 10 mf Fast kondensator 10 mf
94| 1| 0D3590|Dado HU M8 dentato (set x 10) Tuerca HU M8 microdentada (juego x 10) | Tandmutter HU M8 (sats x 10)
95| 1| 0D3329|Klixon 4CR2-692 230v Klixon 4CR2-692 230v Klixon 4CR2-692230v
96 | 1| 0KQ429|Scheda potenza 1 velocita monofase |Tarjeta potencia 1 velocidad monofasica | Effektkort 1 hastighet enfasig
97| 1| 0D5545|Cavo di alimentazione monofase in dotazione |Cable de alimentacion monofasico equipado | Utrustad enfasig elsladd
98| 1| 0D6040|Fascetta CV8 (set x 10) Abrazadera CV8 (juego x 10) Klamma CV8 (sats x 10)
Supporto scheda comandi completa  [Soporte tarjeta mando completa Stod komplett drivkort
S2q 1| 0DB322 |Supporto PSA complelo - |Soporte PSA cormpleo Siod kompleti PSA
S28 1| 0D5575 |Supporto scheda potenza 1 v mono compl |Soporte tarjeta potencia 1 v mono compl. [Stod effektkort 1v enfasig kompl.
1| 0D5489 |Supporto scheda potenza 1V mono 115v | Soporte tarjeta potencia 1v mono 115y | Stod effektikort 1 v enfasig 115v kompl
compl compl , ,
0D5495 Schgda potenza 1 vel.monofase Tarjeta de potencia 1 velocidad Effektkort 1 hastighet enfasig MA
115V relée MA completo monofasica relé MA completo Kompl.

TR2S FR 03 10




Vue éclatée Commande-Platine TR 1V mono/ Exploded view TR 1-sp. single
phase circuit board-Control / Explosionszeichnung Steuerung-Platine TR 1
GS WS / Esploso Comando PiastraTR 1V mono / Despiece Mando-Platina
TR 1V mono / Sprangskiss- Kontroll-TR-Platin 1V enf.

J TR2S FR 03 06



Nomenclature Commande-Platine TR 1V tri / Parts list TR 1-sp. 3-ph. Cir-
cuit board-Control / Stiickliste Steuerung-Platine TR 1 GS Drehstrom /
Nomenclatura Comando Piastra TR 1V tri / Nomenclatura Mando-Platina

TR1V tri/
Rep.Qté | Code
ltem Qty | Part N° Désignation Description Bezeichnung
Pos. Teile-Nr
76 |1 |0D7096 |Plaque tableau de bord TR 1 vitesse |TR 1-speed control panel plate Platte Bedienfeld TR 1 Geschwindigkeit
77 |1 |0D5515 |Support carte de commande Control card support Halterung Steuerkarte
78 |1 |0D6245 |Carte commande P/M/A Power/On/Off control card Steuerkarte P/E/A
79 |2 |0D2918 |Vis PT WN K30/8 (jeu x 10) WN K30/8 PT screw (set x 10) Schraube PT WN K30/8 (10-er Satz)
80 |2 |0D5517 |Support sécurité Safety device support Halterung Sicherheit
81 |5 |0D6754 |Vis M4x12 (jeu x 10) M4x12 screw (set x 10) Schraube M4x12 (10-er Satz)
82 |2 |0D6626 |Détecteur de proximité Proximity detector Naherungsschalter
83 |1 |0KQ662 |Condensateur de freinage 100 mf | 100 mf brake capacitor Bremskondensator 100 mf
84 |1 |0D3429 |Vis tole M4x8 (jeu x 10) M4x8 tapping screw (set x 10) Blechschraube M4x8 (10-er Satz)
85 |1 |0U0242 |Lyre Springclip Federklammer
86 |5 |0D2848 |Entretoise fixation c.i. (jeu x 6) Printed circuit fixing spacer (set x 6) | Abstandshalter Befestigung Platine (6-er Satz)
87 |1 |0D5602 |Support composant fixé sur support moteur | Component support fixed on motor support Halterung Bauteil auf Motorhalterung
88 |1 |0D5135 |Barrette a bornes (jeu x 5) Terminal bar (set x 5) Klemmenreihe (5-er Satz)
89 |1 |0KJ778 |Carte puissance 1 vitesse triphasé  |1-speed three-phase power card Leistungskarte 1 Geschwindigkeit Drehstrom
90 |1 |0D5544 |Cordon d'alimentation tri équipé Three-ph. power supply lead assembly | Stromkabel Drehstrom ausgestattet
92 |1 |0D1708 |Collier CV 9 (jeu x 10) CV 9 tie (set x 10) Schelle CV 9 (10-er Satz)
S22 |1 |0D5573 |Support carte commande compléte  |Complete control card support Halterung Steuerkarte komplett
S23 0D5522 | Support PSA complet Complete PSA support Halterung PSA komplett
S24 |1 |0D5574 | Support carte puissance 1v tri compléte |Complete 1-sp. three-ph. power card support Halterung Leistungskarte 1 GS DS komplett
N° Cod
N. Cadigo Designazione Descripcion Beskrivning
Ref Kvani| Kod
76 |1 |0D7096 |Piastra pannello comandi TR 1 velocita | Placa panel de mando TR 1 velocidad | Platta TR-kontrollpanel 1 hastighet
77 |1 |0D5515 |Supporto scheda di comando Soporte tarjeta de mando Stéd drivkort
78 |1 |0D6245 |Scheda di comando P/M/A Tarjeta mando P/M/A Drivkort P/M/A
79 |2 |0D2918 |Vite PT WN K30/8(set x 10) Tornillo PT WN K30/8 (juego x 10) Skruv PT WN K30/8 (sats x 10)
80 |2 |0D5517 |Supporto sicurezza Soporte seguridad Stod sékerhet
81 |5 |0D6754 |Vite M4x12 (set x 10) Tornillo M4x12 (juego x10) Skruv M4x12 (sats x 10)
82 |2 |0D6626 |Rilevatore di prossimita Detector de proximidad Lagesdetektor
83 |1 |0KQ662 [Condensatore diarresto 100 mf Condensador de frenado 100 mf Bromskondensator 100 mf
84 |1 |0D3429 |Vite lamiera M4x8 (set x 10) Tornillo chapa M4x8 (juego x 10) Géngpressande skruv M4x8 (sats x 10)
85 |1 |0U0242 |Lira Soporte lira Lyra
86 |5 |0D2848 |Distanziatore difissaggio c.i. (set x 6) | Distanciador fijacion c.i. (juego x 6) | Distansstycke montering i.k. (sats x 6)
87 |1 |0D5602 |Supporto componente fissato sul supporto motore | Soporte componente fijado a soporte motor| Komponentstéd monterat pa motorstod
88 |1 |0D5135 |[Ponticello per morsetti (set x 5) Puente placa de bornes (juego x 5) | Uttagsplint (sats x 5)
89 |1 |0KJ778 |Scheda potenza 1 velocita trifase Tarjeta potencia 1 velocidad trifasica | Effektkort 1 hastighet trefasig
90 |1 |0D5544 |Cavo dialimentazione trifase in dotazione | Cable de alimentacion tri equipado | Utrustad trefasig elsladd
92 |1 |0D1708 |Fascetta CV 9 (setx 10) Abrazadera CV 9 (juego x 10) Klamma CV 9 (sats x 10)
S22 |1 |0D5573 |Supporto scheda comandi completa | Soporte tarjeta mando completa Stod komplett drivkort
S23 |1 |0D5522 |Supporto PSA completo Soporte PSA completo Stod komplett PSA
S24 |1 |0D5574 |Supporto scheda potenza 1 v tri completa| Soporte tarjeta potencia 1 v tri completa | Stod effektkort 1 v tref. kompl
TR2SFR 03 10 K




Vue éclatée Commande-Platine TR 1V tri / Exploded view TR 1-sp. 3-ph.
Circuit board-Control / Stuickliste Steuerung-Platine TR 1 GS DS / Esploso

Comando Piastra TR 1V tri / Despiece Mando-Platina TR 1V tri / Sprangs-
kiss- Kontroll-TR-Platin 2V tre

L TR2S FR 03 06



Nomenclature Commande-Platine TR 2V tri/ Parts list TR 2-sp. 3-ph. Circuit
board-Control / Explosionszeichnung Steuerung-Platine TR 2 GS Drehstrom
/ Nomenclatura Comando Piastra TR 2V tri / Nomenclatura Mando-Platina
TR 2V tri / Specifikation - Kontroll-Variator TR 2V tre

Rep|Qté| Code
ltem|Qty | Part N° Désignation Description Bezeichnung
Pos. Teile-Nr
58 | 1 |0D7097 | Plaque tableau de bord TR 2 vitesses| TR 2-speed control panel plate Platte Bedienfeld TR 2 Geschwindigkeiten
59 | 1 |0D5515 | Support carte commande Control card support Halterung Steuerkarte
60 | 1 |0D5600 | Carte commande P/1/2/A Power/1/2/Off control card Steuerkarte P/1/2/A
61 | 2 |0D2918 | Vis PT WN K30/8 (jeu x 10) WN K30/8 PT screw (set x 10) Schraube PT WN K30/8 (10-er Satz)
62 | 1 |0D5517 | Support sécurite Safety device support Halterung Sicherheit
63 | 2 |0D6754 | Vis M4x12 (jeu x 10) M4x12 screw (set x 10) Schraube M4x12 (10-er Satz)
64 | 1 |0D6626 | Détecteur de proximité Proximity detector Naherungsschalter
65 | 7 |0D2848 | Entretoise fixation c.i. (jeu x 6) Printed circuit fixing spacer (set x 6) |Abstandshalter Befestigung Platine (6-er Satz)
66 | 1 |0D5518 | Support composant TR c.i. TR Printed circuit component support  |Halterung Bauteil TR Platine
67 | 1 |0D5679 | Carte de puissance 2 vitesses 2-speed power card Leistungskarte 2 Geschwindigkeiten
68 | 2 |0D6708 | Vis taptite M6x16 (jeu x 10) M6x16 Taptite screw (set x 10) Taptite Schraube M6x16 (10-er Satz)
69 | 1 |0KQ662 | Condensateur de freinage 100 mf 100 mf brake capacitor Bremskondensator 100 mf
70 | 1 |0D3429 | Vis tole M4x8 (jeu x 10) M4x8 tapping screw (set x 10) Blechschraube M4x8 (10-er Satz)
71| 1|0U0242 | Lyre Spring clip Federklammer
72 | 1 |0D5544 | Cordon d’alimentation tri équipé Three-ph. power supply lead assembly | Stromkabel Drehstrom ausgestattet
74 | 1 {0D1708 | Collier CV9 (jeu x 10) CV9 tie (set x 10) Schelle CV9 (10-er Satz)
75 | 2 |0D6756 | Ecrou HuM4 (jeux10) Nut HuM4 (setx10) Mutter HuM4 (10-er Satz)
2 |0D6441 | Entretoise 4x10x10 (jeux10) Spacer 4x10x10 (setx10) Abstandsring 4x10x10 (10-er Satz)
2 |0D6755 | Vis TC M4x20 (jeux10) Screw TCM4x20 (setx10) Schraube TC M4x20 (10-er Satz)
S18 0D5571 | Support carte commande compléte | Complete control card support Halterung Steuerkarte komplett
$19 0D5522 | Support PSA complet Complete PSA support Halterung PSA komplett
S20 0D5572 | Support carte puissance 2 v tri compl| Complete 2-sp. three-ph. power card support | Halterung Leistungskarte 2 GS DS komplett
0D5775 | Carte de puissance 2 Vitesses tri UL | 2 speed three phase power supply card Leistungskarte 2GS Drehstrom UL
complet complete UL komplet
Ne Cod
N. Cadigo Designazione Descripcion Beskrivning
Ref [Kvan] Kod
58 | 1 |0D7097 |Piastra pannello comandi TR 2 velocita |Placa panel de mando TR 2 velocidades | Platta TR-kontrollpanel TR 2 hastigheter
59 | 1 |0D5515 |Supporto scheda di comando Soporte tarjeta de mando Stod drivkort
60 | 1 S18  |Scheda di comando P/1/2/A Tarjeta mando P/1/2/A Drivkort P/1/2/A
61 | 2 |0D2918 |Vite PT WN K30/8(set x 10) Tornillo PT WN K30/8 (juego x 10) Skruv PT WN K30/8 (sats x 10)
62 | 1 |0D5517 |Supporto sicurezza Soporte seguridad Stod sékerhet
63 | 2 |0D6754 |Vite M4x12 (set x 10) Tornillo M4x12 (juego x 10) Skruv M4x12 (sats x 10)
64 | 1 |0D6626 |Rilevatore di prossimita Detector de proximidad Lagesdetektor
65 | 7 |0D2848 |Distanziatore di fissaggio c.i. (set x 6) | Distanciador fijacion c.i. (juego x 6) | Distansstycke montering tk. (sats x 6)
66 | 1 |0D5518 |Supporto componente TR c.i. Soporte componente TR c.i. Stod TR-komponent tk.
67 | 1 |0D5679 |Scheda di potenza 2 velocita Tarjeta de potencia 2 velocidades Effektkort 2 hastigheter
68 | 2 |0D6708 |Vite taptite M6x16 (set x 10) Tornillo taptite M6x16 (juego x 10) Skruv M6x16 (sats x 10)
69 | 1 |0KQ662 |Condensatore di arresto 100 mf Condensador de frenado 100 mf Bromskondensator 100 mf
70 | 1 |0D3429 |Vite lamiera M4x8 (set x 10) Tornillo chapa M4x8 (juego x 10) Gangpressande skruv M4x8 (sats x 10)
71 | 1 |0U0242 |Lira Soporte lira Lyra
72 | 1 |0D5544 |Cavo di alimentazione trifase in dotazione | Cable de alimentacién tri equipado | Utrustad trefasig elsladd
74 | 1 |0D1708 |Fascetta CV9 (set x 10) Abrazadera CV9 (juego x 10) Kldmma CV9 (sats x 10)
75 | 2 |0D6756 |Dado HU M4 base dentata (jeu x 10) | Tuerca HU M4 base dentada (juego x 10) | Mutter HU M4 med réfflad fléns (satsx10)
2 |0D6441 |Distanziatore 4x10x10 (set x 10) Distanciador 4x10x10 (juego x 10) Tvérstang 4x10x10 (sats x10)
2 |0D6755 |Vite TC M4x20 (gioco x 10) Tornillo TC M4x20 (juego x10) Skruv TC M4x20 (sats x 10)
518 0D5571 |Supporto scheda comandi completa | Soporte tarjeta mando completa Stod komplett drivkort
S19 0D5522 |Supporto PSA completo Soporte PSA completo Stod komplett PSA
S20 0D5572 [Supporto scheda potenza 2 v tri compl. | Soporte tarjeta potencia 2 v tri compl. | Stod effektkort 2 v tref. kompl.
0D5775 |Scheda potenza 2Vel trifase UL Tarjeta de potencia 2Velocidades Effektkort 2V trefasig komplett UL
completo trifasica UL completo
TR2S FR 03 10 M



Vue éclatée Commande-Platine TR 2V tri / Exploded view TR 2-sp three-
ph. Circuit board-Control / Stiickliste Steuerung-Regelantrieb / Esploso

Comando Piastra TR 2V tri / Despiece Mando-PlatinaTR 2V tri / Sprangs-
kiss- Kontroll-TR-Platin 2V tre

N TR2S FR 02 08



Nomenclature Commande-Variateur / Parts list Variable speed unit-Control
/ Stiickliste Steuerung-Regelantrieb / Nomenclatura Comando-Variatore /
Nomenclatura Mando-Variador / Specifi kation - Kontroll-Variator

r(ep. Code

tem Part N° Désignation Description Bezeichnung
100 | 0D7098 | Plaque tableau de bord TRV V TR Var. Sp. control panel plate Platte Bedienerfeld TR GR
101 | 0D5515 | Support carte de commande Control card support Halterung Steuerkarte
102 | 0D5546 | Carte de commande P/M/A/+/- Power/On/Off/+/-  control card Steuerkarte P/E/A/+/-
103 | 0D2918 | Vis PTWN 1442 K30/8 (jeu x 10) 1 442 K30/8 PTWN screw (set x 10) Schraube PTWN 1442 K30/8 (10-er Satz)
104 | 0D6754 | Vis taptite M4x12 (jeu x 10) M4x12 Taptite screw (set x 10) Taptite Schraube M4x12 (10-er Satz)
105 | 0D5517 | Support détecteur Detector support Sensorhalterung
106 | 0D6626 | Détecteur de proximité Proximity detector Né&herungsschalter
107 | 0D6246 | Variateur ATV11HU18M2E ATV11HU18M2E variable speed unit | Regelantrieb ATV11HU18M2E
108 | OD5748 | Support composant variateur Variable speed unit component support | Halterung Bauteil Regelantrieb
109 | 0D5545 | Cordon d'alimentation monophasé équipé | Single phase power supply lead assembly | Stromkabel Wechselstrom ausgestattet
110 | 0D6040 | Collier CV8 (jeu x 10) CV8 tie (set x 10) Schelle CV8 (10-er Satz)
S26 | 0D5605 | Carte commande complete TRV V Complete TR Var. Sp. control card Steuerkarte komplett TR GR
S28 | 0D5542 |  Support PSA complet (porte-clips) Complete PSA support (clip holders) | Halterung PSA komplett (Cliphalter)
S29 | 0D5606 | Support variateur complet Complete variable speed unit suppor| Halterung Regelantrieb komplet
N° Cod
N. Codigo Designazione Descripcion Beskrivning
100 | 0D7098 | Piastra pannello comandi TRV V Placa panel de mando TRV V Platta TR-kontrollpanel TR V V
101 | 0D5515 | Supporto scheda di comando Soporte tarjeta de mando Stod drivkort
102 | 0D5546 | Scheda di comando P/M/A/+/- Tarjeta de mando P/M/A/+/- Drivkort P/M/A/+/-
103 | 0D2918 | Vite PTWN 1442 K30/8 (set x 10) Tornillo PTWN 1442 K30/8 (juego x 10) | Skruv PTWN 1442 K30/8 (sats x 10)
104 | 0D6754 | V ite taptite M4x12 (set x 10) Tornillo taptite M4x12 (juego x 10) Skruv M4x12 (sats x 10)
105 | 0D5517 | Supporto rilevatore Soporte detector Stoéd detektor
106 | 0D6626 | Rilevator e di prossimita Detector de proximidad Lagesdetektor
107 | 0D6246 | V ariatore ATV11HU18M2E Variador ATV11HU18M2E Variator ATV11HU18M2E
108 | 0D5748 | Supporto componente variatore Soporte componente variador Stéd komponent variator
109 | 0D5545 | Cavo di alimentazione monofase in dotazione | Cable de alimentacion monofésico equipado|Utrustad enfasig elsladd
110 | 0D6040 | Fascetta CV8 (set x 10) Abrazadera CV8 (juego x 10) Klamma CV8 (sats x 10)
S26 | 0D5605 | Scheda di comando completa TRV V | Tarjeta mando completa TRV V Komplett drivkort TR V' V
S28 | 0D5542 | Supporto PSA completo (portaclip) Soporte PSA completo (portaclips) Stod komplett PSA (clipshéllare)
S29 | 0D5606| Supporto variatore completo Soporte variador completo Komplett stéd variator

TR2S FR 03 10



Vue éclatée Commande-Variateur / Exploded view Variable speed unit-
Control / Explosionszeichnung Steuerung-Regelantrieb / Esploso Coman-
do-Variatore / Despiece Mando-Variador / Sprangskiss - Kontroll-Variator

P TR2S FR 10 08



Schémas électriques / Electrical wiring diagrams / Schaltplane / Schemi
elettrici / Esquemas eléctricos / Elscheman

BRANCHEMENT MONOPHASE 230 V-1 VITESSE / 1 SPEED - SINGLE PHASE CONNECTION 230V /1 GS-ANSCHLUSS
WECHSELSTROM 230V / 1V-COLLEGAMENTO MONOFASE 230V / 1V-CONEXION MONOFASICA 230V / 1V-ENFASIG
ANSLUTNING 230V

o 6 |
O O
| 0
CC
P -
O Couper strap si sonde |7|-A

‘ "ﬁ'%?%? I
vkt R
0000 | epy, i

O u
—l—|i m-F

E d

= p—

Ue==

ALIM 110/115V
ALIM 220/230V

TR2S FR 06 08 Q



BRANCHEMENT TRIPHASE 400V-1V /1 SPEED - THREE PHASE CONNECTION 400V /1 GS - ANSCHLUSS DREHSTROM
400V /1V - COLLEGAMENTO TRIFASE 400V /1V - CONEXION TRIFASICA 400V / 1 V-TREFASIG ANSLUTNING 400V

O] O
0

2 1

P
O -
Couper strap si sonde \

Tension supérieure

W2
Y

U2

[l

EILELELL

<

&]D &]D &]D O

T oz 3
K Pl ps Ps

Tension inférieure

O
O

V2
W1
U2
V1
W2

Joooo

=

LILLILLIE
JETA

<

c

g Fapey v pm

|

]

o
N

=

FD FD !D L B

<

ALIM 220/240V

dolooldolom

ALIM 380/440V

c

R TRSV2 FR 06 08



BRANCHEMENT TRIPHASE 400V-2 VITESSES / 2 SPEED- THREE PHASE CONNECTION 400V / 2 GS-ANSCHLUSS
DREHSTROM 400V / 2V-COLLEGAMENTO TRIFASE 400V / 2V-CONEXION TRIFASICA 400V / 2V-TREFASIG ANSLUTNING

oo

230V Loov

B/C

PE
B/C240 — | W

UIF400 | O e Od FE2 1o
ui ||~ =l
V1F 400 o :ﬁo O%: mP:E{j
W1 F 400 — || 8O Ozl .
Wi || o] B —
sko [ o O
i o .
JL’.O O]:, \M A\
ey 2| \O_OIQ
:é’- ua:
Py || S gl U
K @] =
V2 F 400 3 =
\/2 - [
= =
U2 F 400 = ==
7 [0 Oz
0 Q 3F 300 i O Og:
J W2 F 400 Pz |1, EN iy
— (80 2 Og 1T 1]
I 1O 1F 300 N Dg Oz
| 2 z || FuR 7B
CC Fw2 ||~ A @ S8
O Os — 0
5 1) 0 = - o EZ
I —— 568
=
©
P1O Qe
lal O
ll
U
r——— N
\ \
\ \
IR \ \
< IRRE [ |
4 8
o e e " S g
| | 33
\ \
I O \

|

\

|

\

|

\

|

|

\

| S2 S5
| Cuve Levier
|
|
\

3 -

TR2S FR 05 10 S



BRANCHEMENT VV - CONNECTIONVV - ANSCHLUSS VV - COLLEGAMENTO VVV- CONEXION VV - ANSLUTNING VV

X

71 PE
B/C ‘
B/C

9 See

\Y/
L1 =
F
e — O 0O
F,J - N
1T LZ,!; « Q
S5 F
o 1 2 J V
|+
C Rc[RA]  Jov]anfsvipolui]uizlus]Liaksy
CiEs 7 e T
%& mofor roftafe
!
!
!
[
(C o 9
1+
5 [® f
r—1 —
o =
i = o
HINRH] A = —| N — =
O Z>D=>
L N
Couper les 2 straps
FTEfCIK]D]) [aTH
B/C

T TRSV2 FR 10 08



¢ Wire colour identification:
- Power circuit : (F) black
- Control circuit: (A) red

Repérage des couleurs des fils :
Circuit de puissance : (F) noir
Circuit de commande : (A) rouge

- Motor S UT-V1- WA
Moteur : U1 -V1-W1 - Phases cL1/L2/L3
Phases :L1/L2/L3 - Neutral ©N

Neutre : N - Earth : B/C yellow/green.

Terre

: B/C jaune/vert.

¢ Repérage des composants :

¢ Component identification:
-C.C. : Control card

- CC.: te d d

CC.: Carte de commande -S2  : Hopper safety device
- S2 @ Seécurité trémie .

, ) , R -S3  : Temperature sensor (depending on model)
- S3 : Option sonde thermique (suivant modele) . .
-S5 . Ram safety device

- S5 Sécurité fouloir M . Motor
- M Moteur - C.Pu. : Power card
- C.Pu.: Carte de puissance -B1 : Terminal block
- B1 : Bornier -CD : Start capacitor
- CD : Condensateur de démarrage -CP : Running capacitor
- CP : Condensateur permanent -Cb : Brake capacitor
- Cb : Condensateur de freinage -K1 ¢ Start relay
~K1 : Relais de démarrage -V . Variable speed control
-V : Variateur -Fur  : Spare fuse
- FUR : Fusible de rechange -X + Power supply cord
- X : Cordon d'alimentation



MartiJea
Droite 




